O Simplicify Parts Manual

Mfg. No: 2691454-02

Regent, 22 Gross HP B&S Hydro and 38"
Mower Deck

Copyright © Briggs & Stratton. All Rights reserved 28-Jul-2022



Attachments and Accessories

1692125 - Cart, DUMP (10 CU. B ). o oo e e
1691837SM - Weight, Front COUNTEr. . . . . oo e et e e e et ettt
1692883SM - Grass Mulcher Kit, 38" . .. .. . e e e
1691319SM - Suitcase Weights, 33LDS. . ... ...
1690555SM - Weight, Rear Wheel (1 EaCh). .. ... .o e e e et et
1690163SM - Chains, Tire Pr. (20 X 8). . ..ottt ittt e e e e e e e e e e e
1695641YP - Dethatcher, Tow- Behind, 40" . . . ... e e e e e e e e
1694921 - Snow Cab, SOft Side. . . .. ...
1694922SM - Weight Carrier, Rear. . .. ..ot e e e e
1695791 - Tiller, TOW Behind, 36" . . . . ... e e e e

1687810YP - Arm Rest Kit, 15" PlastiC Seal. .. .. ...t e e e e e
1696423-00 - Snowthrower, Single Stage, 42", . .. .. o e e e
7600071 - COVEL, TraCIOr. . . ottt ettt e e e e e e e e e e
1696092A-00 - Dozer Blade, 42", . . ..o
1697358A-00 - Catcher, Clean SWeep, TWin. . ... . e e e e e e e e e
1697361A-00 - Bagging Boot & Baffle, 38". .. ... ... e

Copyright © Briggs & Stratton. All Rights reserved 2 28-Jul-2022



Table Of Contents

Model Components

38" (96cm) Mower Deck - Clutch Group. . ... ..o oo

38" (96cm) Mower Deck - Height Adjustment & Roller Group. . ..............
38" (96cm) Mower Deck - Housing, Arbors & Blades Group. . ...............
Controls Group (2989022). . . ...t
DECAIS GrOUP. .« .ttt ittt e e
Electrical Group. . . ... o
Electrical SchematiC -. .. ... .
Electrical Schematic - Charging Circuit. .. ......... ... it
Electrical Schematic - Cranking Circuit. .. ......... .. i
Electrical Schematic - Headlight Circuit. .. ........... ... ... ... ... .......
Electrical Schematic - Heightof Cut. ............ ... ... ... . i ..
Electrical Schematic - Hour Meter. . ........ ... . i
Electrical Schematic - Ignition Shutdown. . .......... ... ... ... .. ..
Electrical Schematic - PTO Clutch Circuit. .. ...
Frame & Front AXle Group. .. ...t e e e e e

Front AXIE GroUP. . . ..ot e

Hood, Grille & Dash Group. . ...t e e e
Lift Group - Roller Bar. . .. ...
Seat Deck & Fuel Tank Group. . ... ...
SEAL GlOUP. . . ottt et e e e

StEEIING GrOUP. . ottt e e e e e
TranSMISSION GrOUP. . . .ottt ettt e e e e e et e

Transmission SERVICE PARTS - Tuff Torqg K46BP (1729588)

Wheels & TIreS. . .ot e e e e
Torque Specification Chart. .. ...

Copyright © Briggs & Stratton. All Rights reserved 3

28-Jul-2022



38" (96cm) Mower Deck - Clutch Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

e Attach the Spring
e to the Long Screw
0070 e 0090 on the Spindle

See Housing, Arbors
& Blades Group

Copyright © Briggs & Stratton. All Rights reserved 4 28-Jul-2022



38" (96cm) Mower Deck - Clutch Group

REF NO PART NO QTY DESCRIPTION
0010 703872 1 CAPSCREW-HEX HD 3/8-1
0020 1924940SM 2 WASHER, 3/8
0030 1757823YP 1 PULLEY-IDLER 4" BACKSIDE STEEL
0050 5101640YP 1 SPACER, .38 X .50 X .50
0050 1931211SM 1 NUT, Whizlock, 3/8-16
0060 1715435SM 1 SPRING, EXTENSION, 1.00
0070 1930645SM 2 NUT, Hex, Flange, Locking, 3/8-16
0080 1924356SM 2 WASHER, 13/32 x 1-1/2 x 1/8
0090 1731893ASM 1 ARM, Idler
0100 1729007SM 1 SPACER, 0.387 ID x 1-1/2 OD x 1.04
0110 1923701SM 1 CAPSCREW, Hex Head, 3/8-16 x 2
0120 84003381 1 V-BELT

-(HA 93.10)

Copyright © Briggs & Stratton. All Rights reserved

28-Jul-2022



38" (96cm) Mower Deck - Height Adjustment & Roller Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

0440

<0 '____0300 S~y -
-, \'% /y\ //\
3 f <1? 0290 /// ///\\\ % 0190\
i e P

S A, <. 0090

M e

~ AN N 0220
> 0440~ 0210
- 0450
- 0440
0470 @
0460
0340

Copyright © Briggs & Stratton. All Rights reserved 6 28-Jul-2022



38" (96cm) Mower Deck - Height Adjustment & Roller Group

REF NO PART NO QTY DESCRIPTION

0010 1760192AYP 1 HITCH-MOWER 7GA REGEN

0020 1715759SM 1 ROD, 3/8 x 8

0030 2156302SM 1 SPRING, Extension

0060 703158 2 NUT, Hex Flange, 3/8-16

0070 1732443SM 2 SPACER, 3/8 x 3/4 x 3/4

0080 703878 1 WSHR,.406X.875X.083FLT,TYPE A,ZINC/CLEAR
0090 2860681SM 3 NUT, Hex Flange, 3/8-16

0100 1729625SM 1 ROD, 1/2-13 x 5.3

0110 1922606SM 1 CAPSCREW, Hex Head, 3/8-16 x 1-3/4
0120 1706644SM 1 SPACER,3/8X3/4X15/16

0130 703949 4 HWST, 5/16C X5/8 BP

0140 1704115ASM 1 PLATE, Support

0150 1732092SM 1 ROD, 1/4

0160 1919381SM 1 WASHER, Flat, .34 1D x 1" OD

0170 1761590COYP 1 BAR, Roller, 38"

0180 1733226ASM 1 UPSTOP

0190 1704082SM 1 NUT, Hex Adjusting, 11/16

0200 703300 1 PIN,

0210 2172622SM 1 BOLT, Shoulder, 3/8-16 X 1.34, 1/2 Shoulder
0220 703451 1 WASHER, Flat

0230 1677507SM 1 SLIDE, .803 x 1.7

0240 1913744SM 2 NUT, Hex Jam, 1/2-13

0250 703853 4 WASHER-0.500(0.511DX1

0260 1704081ASM 1 TRUNNION

0270 704241 1 PIN-RND HD DRILLED .3

0280 1761295COYP 1 SHAFT, Rocker, 38"

0290 1931352SM 3 BOLT, Carriage, Short Neck, 3/8-16 x 1-1/2
0300 1665374BMYP 2 STRAP, Rocker Shaft

0310 703228 5 SCREW, 5/16-18X0.750

0320 703409 2 NUT - HEX

0330 1704116BMYP 1 BRKT, HEIGHT OF CUT

0340 771009 1 PUSHNUT, 5/8

0350 703063 1 SHEAR PIN

0360 704039 1 CLIP, HAIRPIN .062DIA

0370 1761788YP 1 MOTOR, Electric

0380 1960757SM 1 NUT, Hex, 1/4-20 L.H.Thread

0390 703332 1 WASHER.286-0.62-.07 F

0400 5101162YP 1 SPACER, .52 X 1.00 X .56, PM, CZ

0410 1761477CKYP 1 ARM, Mount EHOC

0420 1930644SM 2 OBS -NUT-HEX FLANGE 1/2-13 TWO-WAY LOCK
0430 1761551COYP 1 SHAFT, Roller, 38"

0440 703580 9 WASHER-0.625(0.661DX1

0450 1602946SM 3 SPACER, .66 ID

0460 1722036SM 2 ROLLER, Rounded, 4.1 LG, 650 ID, 2.50 OD Rounded End
0470 1668513SM 6 ROLLER, .652 1D, 2.50 OD, 4.10 LG

0480 7092017YP 2 BOLT, SHLDR, 1/2F X 1.15, 5/8 DIA CL/zC
0490 703570 2 CAPSCREW, Hex Head, 5/16-18 x 1 1/4
0500 7014334YP 1 SPACER, .625 OD X .388 ID X .801

0510 703858 1 BOLT,3/8-16X1.750,SHORT NECK CRRG,ZC/CL

Copyright © Briggs & Stratton. All Rights reserved

28-Jul-2022



38" (96cm) Mower Deck - Housing, Arbors & Blades Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

Torque Capscrews to
50-60 FT. LBS.

(68-81 Nm)
oo4oﬁ§/ — 2
0010 i

0080-60
008040 ¢
008020 &

1000
[ 1000-60

\
1000-40
=
1000-20
S

1000-50___ [

1000-20— @
[

1 000-30—@

Torque Capscrews to
50-60 FT. LBS.
(68-81 Nm)

Copyright © Briggs & Stratton. All Rights reserved 8 28-Jul-2022



38" (96cm) Mower Deck - Housing, Arbors & Blades Group

REF NO PART NO QTY DESCRIPTION
0005 1687955 1 KIT, Mower Deck w/Decals, 38"
0010 705877 1 CAPSCREW, Hex Head, 7/16-14 x 2 1/2
0020 1920676SM 2 CAPSCREW, Hex Head, 7/16-14 X 1
0030 1656916SM 2 WASHER, SPRING 0.475IDX1.750DX.156TH BLK
0040 705424 1 CAPSCREW, Hex Head, 7/16-14 X 1 3/4
0050 1704856ASM 1 BLADE, Mower, 16-1/8", LH
0060 1704101A 1 BLADE, Mower 22-1/4
0080 84001644 2 ARBOR ASSEMBLY
-(Replaced by Ref. Nos. 1000, this arbor assembly is an exact replacement)
0080-05 1704314SM 1 FITTING-LUBE .250 DRIVE .25SH BL CHK
0080-10 1755437YP 1 HOUSING, w/Lube Fitting
0080-20 1735399YP 1 BEARING, Ball, 20mm
0080-30 1760277YP 1 SHAFT, Spindle
-(Replaced by Ref. Nos. 1000-30, this spindle shaft is an exact replacement)
0080-40 1735323YP 1 SHIELD, Arbor
0080-50 1735328YP 2 SPACER, Bearing
-(Replaced by Ref. Nos. 1000-50, this spacer is an exact replacement)
0080-60 1960766SM 1 RING, Self Locking
1000 84003172 3 SPINDLE ASSEMBLY
1000-05 1704314SM 1 FITTING-LUBE .250 DRIVE .25SH BL CHK
1000-10 84003653 1 HOUSING, SPINDLE - CAST ALUM W/ ZERK
1000-20 1735399YP 1 BEARING, Ball, 20mm
1000-30 84003165 2 SHAFT, Spindle
1000-40 84003166 1 SHIELD-ARBOR 2.050 OD
1000-50 84003167 1 SPACER - BEARING MIDDLE
1000-60 1960766SM 1 RING, Self Locking
0090 1960698SM 1 BOLT, Round Head, Short Neck, 1/4-20 X 1
0150 1759940YP 1 SPACER - PULLEY UPPER DRIVE
0160 1758623YP 1 SPACER, Hub
0170 1732950SM 1 PULLEY
0180 1732953SM 1 PULLEY
0210 703826 2 NUT-PUSH PAL .250 DIA
0220 1759808BMYP 1 UPSTOP
0240 703115 3 NUT, HEX
0260 1706709SM 1 USE - 5049245-ROD, DEFLECTOR
0270 703229 2 WASHER
0280 1704873SM 1 CLAMP, WIRE, DIA.312, DIA.281 HOLE CL/zZC
0290 703232 2 NUT, HEX HEAD, NYLOCK
0300 1705449SM 1 DEFLECTOR, Discharge
0310 1759750YP 1 SPRING, TORSION, CHUT
0320 1919326SM 1 WASHER, 5/16
0330 703584 2 BOLT-CRG.25-20X1.00 Y
0340 704146 10 SCREW,5/16-18X1.000,HEX WSHR HD,TT,ZC/CL
0350 2860678SM 2 SCREW-HEX WSHR HD TAP R5/16-18X1.75R SIL
0360 7046780 2 PLUG, Hole, Polyethylene
0390 1723323SM 1 CAP, Spring End

Copyright © Briggs & Stratton. All Rights reserved

9 28-Jul-2022



Controls Group (2989022)

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

\ See Frame & See Hood,

Ty Front Axle Group Grille &
Dash Group

0220
See Frame &

Front Axle Group

0180

Torque 0190
i% :;t"pljos. ToFaue
(40.8 Nm) 15-21 ft/lbs.

(20.3-28.5 Nm)

Connect to slot
in top of frame

0040 ST P 3
Connect to slot k’
in side of frame / ' N~ 7
See Frame & e
Front Axle 0120

Copyright © Briggs & Stratton. All Rights reserved 10 28-Jul-2022



Controls Group (2989022)

REF NO PART NO QTY DESCRIPTION

0020 1727899SM 1 ROD, Cruise Latch, 5/16 Dia. x 2-13/16 Long
0030 1727897SM 1 LATCH, Cruise

0040 2159181SM 1 SPRING, Extension, 9/16 OD x 7-3/4

0050 1728976SM 1 BOLT, Shoulder, 5/16-18 x 1-5/8

0080 1728000SM 1 PULLEY, Idler, 3-1/8 OD, 3/8 ID

0090 703115 2 NUT, HEX

0100 1727254SM 1 ROD, Brake Return, 5/16 Dia. x 12-5/8 Long
0110 1722460SM 1 PIN, Quick, 1-3/16 Long

0120 1727261SM 1 CLUTCH $ BRAKE PEDAL

0140 1727253SM 1 ROD, Brake, 3/8 Dia. x 15-1/8 Long

0150 1918447SM 1 PIN, Cotter, 15/16 x 3/4

0160 1731262SM 1 SPRING, Extension, 11/16 x 3-3/8

0170 1721995SM 1 SPRING, Extension, 5/8 x 6-5/8

0180 1960687SM 2 NUT, Hex Flange, ESNA, 3/8-16

0190 703570 1 CAPSCREW, Hex Head, 5/16-18 x 1 1/4
0195 1919326SM 1 WASHER, 5/16

0200 1727935SM 1 SPACER-PIVOT 0.330ID 1.760D .37TH P MTL
0210 1727894ASM 1 BRACKET, Idler

0220 1728001SM 1 PULLEY, 3 OD, 3/8 ID

0230 1729620SM 1 SPRING, Extension, 1 OD x 7-1/2

0240 1931352SM 2 BOLT, Carriage, Short Neck, 3/8-16 x 1-1/2
0250 1721675SM 1 PAD, Foot Pedal, Forward

0280 1727259SM 1 PAD, Foot Pedal, Reverse

0310 1739876YP 1 ROD, Parking Brake, 1/4 Dia. x 16-3/8 Long
0350 1739877YP 1 ROD, Cruise Latch, 1/4 Dia. x 17

Copyright © Briggs & Stratton. All Rights reserved

11

28-Jul-2022



Decals Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

0070

0200

0020/ 0030 0050
S5 //112/1CT/1/ M REGENT ===
0040 0180 0060 0080 0310

1120

A DANGER
Amputation and thrown objects hazard

+ Keep hands and feet

m away from deck.
« Do not operate mower 4P
q unless discharge chute 2‘
or entire grass catcher »

is in its proper place.

‘‘‘‘‘‘‘

1010
roCYI O BVIOVEH
s (e R BRI e O

1090

38”

96cm

1130 1120

"
]
5
s
3
2
1

Copyright © Briggs & Stratton. All Rights reserved 12 28-Jul-2022



Decals Group

REF NO PART NO QTY DESCRIPTION

0020 1755900YP 1 DECAL, Simplicity Letters, LH

0030 1755901YP 1 DECAL, Simplicity Letters, RH

0040 1755725YP 1 DECAL, Simplicity Logo, Silver

0050 1755843YP 1 DECAL, Logo, Steering Wheel

0060 1755395YP 1 DECAL, Tunnel

0070 84003162 1 CAP, Steering Wheel, Simplicity

0080 1730202SM 1 DECAL, Transmission Tow / Release Lever
0180 771742 1 DECAL, REGENT

0200 1755798YP 1 DECAL, 3D, Logo, Simplicity

0310 1761757YP 1 DECAL, Service

1010 7101665YP 2 DECAL, CAUTION

1090 1755726YP 1 DECAL, Free Floating Deck

1120 1721197SM 1 DECAL, Cutting Height Indicator, HI - LO (54"Mower Decks)
1130 1755715YP 1 DECAL, Width, 38"/ 96cm

Copyright © Briggs & Stratton. All Rights reserved

13

28-Jul-2022



Electrical Group
Mfg. No: 2691454-02

Note: Unless noted otherwise, use the standard torque specifications

)N
m,mmm))mm»mmmnmmmm
M)

WH3

E1_ g
.’//“ Qe
Ty
s ey
/ ¢© @
0430 I, & 2
0430 %, & >
» 2N, N
2 s
2 &
2 S
=S
S S
=5
= o
35 <
-]
S X4

Qi

4
3

=
=
—!
)
—
 —_—
—d
A
-
o
—!
=
'
S —|
& W(teqy -
S g, = 0090
\\\\\\‘ S =
§ <D = 0070
%}, ] e
—— & =) Pol
- /‘ N P1 =
= =~ 0050 e
OPTIONAL i WH2 = 0080 -
ACCESSORY 7 = P>
~ e -
—
S 0060 -

.-.(((((((((((((((((((((((((((((!!:-?Z‘I:’i?(ii(((((((((((((((((((((((%é

' -
(72 P |
Q
- @, P I
~

OPTIONAL
\\ ACCESSORY

~ -
-

28-Jul-2022

Copyright © Briggs & Stratton. All Rights reserved 14



Electrical Group

REF NO PART NO QTY DESCRIPTION
EL - 1 HEADLIGHT, Left
E2 1 HEADLIGHT, Right
F1 1731957SM 1 FUSE, Wiring Harness
F3 1731957SM 1 FUSE, Wiring Harness
G1 - 1 BATTERY, 12 Volt, 230 CCA
M1 592599 1 MOTOR, Starter
M2 1761788YP 1 MOTOR, Electric
-(Optional Accessory)
P1 1731185SM 1 METER-HOUR DIGITAL NO ALARMS
-(Optional Accessory)
P2 1758654YP 1 DISPLAY, Mini Meter
-(Optional Accessory)
S1 1761507YP 1 SWITCH, Ignition
S2 1722887YP 1 SWITCH, PTO Push/Pull, Yel Knob w/Symbols, 8 Terminal
S3 1720411SM 1 SWITCH, NO, Black, Push Button W/Boot
-(Reverse Switch)
S4 1714771SM 1 SWITCH, Seat, Gray Switch, Gray Retainer
S5 7022886YP 1 SWITCH, DP NO/NC SNAP-IN
-(Brake Pedal Switch)
S8 1761475YP 1 SWITCH, Height of Cut
-(Optional Accessory)
S9 1761897YP 1 SWITCH, Reverse Mow Option
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
WH3 1761298YP 1 HARNESS, Headlight
WH4 1761347YP 1 HARNESS, Height of Cut
-(Optional Accessory)
WH5 84003001 1 HARNESS, Mini Meter with Height of Cut Harness
-(Optional Accessory)
X1 - 1 CONNECTOR, Engine
X4 - 1 CHASSIS GROUND POINT
X5 - 1 CONNECTOR, Main Harness to Headlight Harness
X6 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
X6-A - 1 CONNECTOR, Mini Meter with Height of Cut Harness to Main Harness
X6-B 0 - 1 CONNECTOR, Mini Meter with Height of Cut Harness to Battery Solenoid
Harness
X7 - 1 CONNECTOR, Main Harness to Height of Cut Harness
X7-A - 1 CONNECTOR, Mini Meter with Height of Cut Harness to Main Harness
X7-B - 1 CONNECTOR, Mini Meter with Height of Cut Harness to Height of Cut Harness
Y1l 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE
-(Starter Solenoid)
Y2 1760986YP 1 OGURA CLUTCH
-(PTO Clutch)
0050 1730007SM 1 HOLD DOWN, Battery, 1/4 Dia.
0060 1931318SM 1 BOLT, Carriage, Short Neck, 1/4-20 x 7/8 G5
0070 703229 1 WASHER
0080 703826 1 NUT-PUSH PAL .250 DIA
0090 703463 1 NUT-HEX FLANGE 1/4-2
0110 704130 2 HWST, 1/4C X1/2 BZ
0320 2860750SM 2 NUT-HEX KEPS 5/16-24 LOCK ZC\CL
0370 703586 3 CAPSCREW - HEX HD
0405 1732007SM 1 PLUG, Hole, 7/8 Dia.
0410 703061 1 NUT - HEX KEPS
0420 1726557SM 2 KEY, No Mow Module (Yellow)

Copyright © Briggs & Stratton. All Rights reserved

15 28-Jul-2022



Electrical Group
Mfg. No: 2691454-02

Note: Unless noted otherwise, use the standard torque specifications

)N
m,mmm))mm»mmmnmmmm
M)

WH3

E1_ g
.’//“ Qe
Ty
s ey
/ ¢© @
0430 I, & 2
0430 %, & >
» 2N, N
2 s
2 &
2 S
=S
S S
=5
= o
35 <
-]
S X4

Qi

4
3

=
=
—!
)
—
 —_—
—d
A
-
o
—!
=
'
S —|
& W(teqy -
S g, = 0090
\\\\\\‘ S =
§ <D = 0070
%}, ] e
—— & =) Pol
- /‘ N P1 =
= =~ 0050 e
OPTIONAL i WH2 = 0080 -
ACCESSORY 7 = P>
~ e -
—
S 0060 -

.-.(((((((((((((((((((((((((((((!!:-?Z‘I:’i?(ii(((((((((((((((((((((((%é

' -
(72 P |
Q
- @, P I
~

OPTIONAL
\\ ACCESSORY

~ -
-

28-Jul-2022

Copyright © Briggs & Stratton. All Rights reserved 16



Electrical Group

REF NO PART NO QTY DESCRIPTION
0430 1760239YP 2 LED HEADLIGHT AND SOCKET ASSEMBLY

Copyright © Briggs & Stratton. All Rights reserved 17 28-Jul-2022



Electrical Schematic -

Note: Unless noted otherwise, use the standard torque specifications

124-18
GRAY
IGNITION SWITCH
Position| Terminals /) 107-18
= ORANGE/WHITE
OFF |G-M- A1
RUN Al1-B |
START |A1-B-S | s3
B- A1 |
LIGHTS i
L-A2 U
w ow 1204-18 p 130-18
a
of o, =¥ 2E oF YELLOW @ == "' = = ‘veLLowsLack = MAGNETO
= <
| T} g 2 1
sz 2f &3 &2 a3 —
-y - ~m =2 =4 120L-18 I
| I HI H'I YELLOW
| ®OSP-C z %
=
o2 120C-18 =R
5 &
=3 YELLOW
w
Sd
> X1
=
iSCoLe () ALTERNATOR={ 1 | 4 I
enq RED ® E © >
& u magNeTo | 2 | 5 Y w
- -= Y0 © 2 oFf @y
FUEL SHUTOFF = 3 | 6 p: 39 6% 58
o 3 d Tw o
8@ £3 fa
[11]
¥
B 29 I
QJ w w w
Sa ok _E =t I
1 L I WI
F1 20A §5 5 z 4= i
-3 -3 -8 |
A r o« [ S2
i I
=8 i !
Qe
| 123C-18 1118
X6 | RED/WHITE BLUE/WHITE
wedTo— | LN
e
; SP-B
WH1 ~ 126U-18
BLACK
+
20 £ w =
o @ ol b YELLOW/BLACK
— 5 - ® = ®F © > !
1 ° = : T
— G %2 N § 3 108-18
&g e 80 ! ORANGE
o« 0o PCom o
= A OPTIONAL

WH2

126M-8
BLACK

WH2

126W-18
BLACK

126-18

OPTIONAL
LACCESSORY 4

126U-18

ORANGE/BLACK

135F-18
YELLOW/BLACK

106-18
ORANGE

300-18
BLACK

120L-18
YELLOW

Mfg. No: 2691454-02

106-18
ORANGE

| ACCESSORY

126H-18
BLACK

132-18
RED/WHITE

133-18
BROWN/WHITE

/ 0 200-18
126L-18 ‘. /—1 26CC-18 WH4 RED/WHITE
BLACK BLACK
s\sP-A"""_, 75N -—— . —_ .
126N-18
BLACK
o E1 E2
2% X5
o X4 22 124-18
| 126C-18 GRAY WH2 WH3
A BLACK |
= _/
126H-18
BLACK
Copyright © Briggs & Stratton. All Rights reserved 18 28-Jul-2022



Electrical Schematic -

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).
ElL - 1 HEADLIGHT, Left
E2 1 HEADLIGHT, Right
F1 1731957SM 1 FUSE, Wiring Harness
G1 - 1 BATTERY, 12 Volt, 230 CCA
M1 592599 1 MOTOR, Starter
M2 1761788YP 1 MOTOR, Electric
-(Optional Accessory)
P1 1731185SM 1 METER-HOUR DIGITAL NO ALARMS
-(Optional Accessory)
S1 1761507YP 1 SWITCH, Ignition
S2 1722887YP 1 SWITCH, PTO Push/Pull, Yel Knob w/Symbols, 8 Terminal
S3 1720411SM 1 SWITCH, NO, Black, Push Button W/Boot
-(Reverse Switch)
S4 1714771SM 1 SWITCH, Seat, Gray Switch, Gray Retainer
S5 7022886YP 1 SWITCH, DP NO/NC SNAP-IN
-(Brake Pedal Switch)
S8 1761475YP 1 SWITCH, Height of Cut
-(Optional Accessory)
S9 1761897YP 1 SWITCH, Reverse Mow Option
SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)
SP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)
SP-C - 1 SPLICE - C
-(Splices are internal to the wire harness.)
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
WH3 1761298YP 1 HARNESS, Headlight
WH4 1761347YP 1 HARNESS, Height of Cut
-(Optional Accessory)
X1r - 1 CONNECTOR, Engine
X4 - 1 CHASSIS GROUND POINT
X5 - 1 CONNECTOR, Main Harness to Headlight Harness
X6 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
X7 - 1 CONNECTOR, Main Harness to Height of Cut Harness
Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE
-(Starter Solenoid)
Y2 1760986YP 1 OGURA CLUTCH

-(PTO Clutch)

Copyright © Briggs & Stratton. All Rights reserved

19

28-Jul-2022



Electrical Schematic - Charging Circuit

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 2691454-02

X1
118C-16
RED ALTERNATOR = 1 4
2 5
3 6
F1 20A
A
w9
Qe
X6

WH2

126M-8
BLACK

Copyright © Briggs & Stratton. All Rights reserved 20 28-Jul-2022



Electrical Schematic - Charging Circuit

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).
F1 1731957SM 1 FUSE, Wiring Harness
Gt @ - 1 BATTERY, 12 Volt, 230 CCA
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
XT - 1 CONNECTOR, Engine
X4 - 1 CHASSIS GROUND POINT
X6 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE

-(Starter Solenoid)

Copyright © Briggs & Stratton. All Rights reserved

21

28-Jul-2022



Electrical Schematic - Cranking Circuit
Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

106-18
ORANGE

106-18
ORANGE

IGNITION SWITCH

107-18

Position| Terminals

ORANGE/WHITE
OFF |G-M- A1
RUN Al1-B
START |A1-B-S
B - A1l
LIGHTS | 70
i
o oz
2E &3
T w
[+
X1
w
E
1] a I
2a e
o 2|s 5¢
b -2
FUEL SHUTOFF = 3 | 6 =
o
B E!
w w
of 2F
F1 20A s LE
g g
A T o S2
e ommlo
w w
oo
X6 &
w2 3T
WH1 —I
+
_ G1 1081
ORANGE
1 14218
ORANGE/BLACK

126W-18
BLACK

126M-8
BLACK

126L-18 ‘.
BLACK SP - A

Copyright © Briggs & Stratton. All Rights reserved 22 28-Jul-2022



Electrical Schematic - Cranking Circuit

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).
F1 1731957SM 1 FUSE, Wiring Harness
G - 1 BATTERY, 12 Volt, 230 CCA
M1 592599 1 MOTOR, Starter
S1 1761507YP 1 SWITCH, Ignition
S2 1722887YP 1 SWITCH, PTO Push/Pull, Yel Knob w/Symbols, 8 Terminal
S5 7022886YP 1 SWITCH, DP NO/NC SNAP-IN
-(Brake Pedal Switch)
S9 1761897YP 1 SWITCH, Reverse Mow Option
SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)
SP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
XT - 1 CONNECTOR, Engine
X4 - 1 CHASSIS GROUND POINT
X6 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE

-(Starter Solenoid)

Copyright © Briggs & Stratton. All Rights reserved

23

28-Jul-2022



Electrical Schematic - Headlight Circuit

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 2691454-02

124-18
GRAY
IGNITION SWITCH
Position| Terminals
OFF |[G-M- A1
RUN Al1-B
START |A1-B-S
B- A1l
LIGHTS | 70 L
oF FE
T X
L RE &%
Tw Tuw
[+ 0@
© © >
-0
2 T
B
w w
°E _E
F1 20A ;% oy g
N N
Tw Tw
A o o
=8
Qe
-:_:-.
SP-B
%
= C
NG
7%
g3
Sm
126L-18 .
BLACK SP - A
X5 E1 E2
o X4 124-18
126C-18 GRAY WH2 WH3
. BLACK |
= \_/
Copyright © Briggs & Stratton. All Rights reserved 24 28-Jul-2022



Electrical Schematic - Headlight Circuit

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are

at rest state (no power applied).

ElL - 1 HEADLIGHT, Left

E2 1 HEADLIGHT, Right

F1 1731957SM 1 FUSE, Wiring Harness

G1 - 1 BATTERY, 12 Volt, 230 CCA

S1 1761507YP 1 SWITCH, Ignition

SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)

SP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)

WH1 1759779YP 1 HARNESS, Battery, Solenoid

WH2 1761300YP 1 HARNESS, Main

WH3 1761298YP 1 HARNESS, Headlight

X4 - 1 CHASSIS GROUND POINT

X5 - 1 CONNECTOR, Main Harness to Headlight Harness

X6 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness

Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE

-(Starter Solenoid)

Copyright © Briggs & Stratton. All Rights reserved

25

28-Jul-2022



Electrical Schematic - Height of Cut

Note: Unless noted otherwise, use the standard torque specifications

IGNITION SWITCH

Position | Terminals

OFF |G-M-A1

RUN Al1-B
START |[A1-B-S
B - A1
LIGHTS | "7,
=8
2
2
g,
P
B
F1|-/|20A
A
T a
Qe

126M-8
BLACK

126L-18
BLACK

w
E
*I
%2
w
[+ 4
w
E
oI
&3
w
o
SP-B
w
ok
-I
N
2
- uw
o
126CC-18 __
sp - A BLACK

WH2

300-18
BLACK

200-18
RED/WHITE

r

| ACCESSORY

Mfg. No

OPTIONAL

1 2691454-02

BROWN/WHITE

w

@3
S8 = 3
%Cs)J
-2
?(2#:—

Copyright © Briggs & Stratton. All Rights reserved

26

28-Jul-2022



Electrical Schematic - Height of Cut

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).
F1 1731957SM 1 FUSE, Wiring Harness
G - 1 BATTERY, 12 Volt, 230 CCA
M2 1761788YP 1 MOTOR, Electric
-(Optional Accessory)
S1 1761507YP 1 SWITCH, Ignition
S8 1761475YP 1 SWITCH, Height of Cut
-(Optional Accessory)
SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)
SP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
WH4 1761347YP 1 HARNESS, Height of Cut
-(Optional Accessory)
X4 - 1 CHASSIS GROUND POINT
X6 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
X7 - 1 CONNECTOR, Main Harness to Height of Cut Harness
Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE

-(Starter Solenoid)

Copyright © Briggs & Stratton. All Rights reserved

27

28-Jul-2022



Electrical Schematic - Hour Meter

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

IGNITION SWITCH

Position | Terminals

OFF |G-M-A1

RUN Al-B
START |A1-B-S
B - A1l
LIGHTS | 70 :
'—
20 eI
2 82
= 88
0@
2a
o
B
w
.=
F1 20A gg
)
T w
A o
A
Qe
SP-B
w
ok
¥ £
Ko
- W
o

OPTIONAL
LAC(JESSORY J

126M-8
BLACK

126L-18

BLACK SP-A

Copyright © Briggs & Stratton. All Rights reserved 28 28-Jul-2022



Electrical Schematic - Hour Meter

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).
F1 1731957SM 1 FUSE, Wiring Harness
G - 1 BATTERY, 12 Volt, 230 CCA
P1 1731185SM 1 METER-HOUR DIGITAL NO ALARMS
-(Optional Accessory)
S1 1761507YP 1 SWITCH, Ignition
SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)
SspP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
X4 - 1 CHASSIS GROUND POINT
X6 0 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE

-(Starter Solenoid)

Copyright © Briggs & Stratton. All Rights reserved

29

28-Jul-2022



Electrical Schematic - Ignition Shutdown

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

IGNITION SWITCH

Position| Terminals

OFF |G-M-A1

RUN Al1-B

START |[A1-B-S s3 S9
B-AT B O=0=0 N
LIGHTS| "7, - -
w 120J-18 130-18
- e m m O m m m - . - |
3 ©¥ ©Z YELLOW @ VELLOW/BLACK = *MAGNETO =(1)- [ !
pg 3 < iy b3 i
L3 e @ E
N o~ |
- E - 0 ﬁ E 120L-18 o |
I HI YELLOW I
|
@sSP-C g b J
=2
3
120C-18 &
-]
23 YELLOW G
w a
Qd
> X1
1| 4
MAGNETO | 2 | 5
® = © v
T 0o TO
FUEL SHUTOFF = 3 | 6 43 53
[~} ©
(] 8@
> -
o
Sa E b
T T I
&3 &3
Ng N
Tw o Tuw
[ '+
n
n
n
® I
SP-B §
n
126U-18 P, N N\
BLACK
+ n
. 135-18
YELLOW/BLACK
n
G1 108-18
! ORANGE
— n
n
N N
S S
135F-18 120L-18
~ YELLOW/BLACK YELLOW
©¥ © 5
&< 5
P g2
g
g3
- o

126L-18 ./_

BLACK -
SP-A sa

126N-18
BLACK

Copyright © Briggs & Stratton. All Rights reserved 30 28-Jul-2022



Electrical Schematic - Ignition Shutdown

REF NO PART NO QTY DESCRIPTION

----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).

G - 1 BATTERY, 12 Volt, 230 CCA
S1 1761507YP 1 SWITCH, Ignition
S2 1722887YP 1 SWITCH, PTO Push/Pull, Yel Knob w/Symbols, 8 Terminal
S3 1720411SM 1 SWITCH, NO, Black, Push Button W/Boot
-(Reverse Switch)
S4 1714771SM 1 SWITCH, Seat, Gray Switch, Gray Retainer
S5 7022886YP 1 SWITCH, DP NO/NC SNAP-IN
-(Brake Pedal Switch)
S9 1761897YP 1 SWITCH, Reverse Mow Option
SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)
SP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)
SP-C - 1 SPLICE -C
-(Splices are internal to the wire harness.)
WH2 1761300YP 1 HARNESS, Main
XT - 1 CONNECTOR, Engine
X4 - 1 CHASSIS GROUND POINT

Copyright © Briggs & Stratton. All Rights reserved 31 28-Jul-2022



Electrical Schematic - PTO Clutch Circuit

Note: Unless noted otherwise, use the standard torque specifications

IGNITION SWITCH
Position | Terminals
OFF G-M-A1
RUN Al1-B
START [A1-B-S
B - A1
LIGHTS | |~ N
E
20 2
o W oh E
== 8 g
o
59
2
B
w
o E
I
F1|~|20A 2z
-2
A [
)
Qe
123C-18 e
% RED/WHITE
SP-B

126M-8
BLACK

126L-18
BLACK

126H-18
BLACK

/0 SP-A

126H-18
BLACK

Mfg. No: 2691454-02

111-18
BLUE/WHITE

126H-18
BLACK

Copyright © Briggs & Stratton. All Rights reserved 32

28-Jul-2022



Electrical Schematic - PTO Clutch Circuit

REF NO PART NO QTY DESCRIPTION
----- NOTE: All electrical components represented within this electrical schematic are
at rest state (no power applied).
F1 1731957SM 1 FUSE, Wiring Harness
G - 1 BATTERY, 12 Volt, 230 CCA
S1 1761507YP 1 SWITCH, Ignition
S2 1722887YP 1 SWITCH, PTO Push/Pull, Yel Knob w/Symbols, 8 Terminal
SP-A - 1 SPLICE - A
-(Splices are internal to the wire harness.)
SsP-B - 1 SPLICE - B
-(Splices are internal to the wire harness.)
WH1 1759779YP 1 HARNESS, Battery, Solenoid
WH2 1761300YP 1 HARNESS, Main
X4 - 1 CHASSIS GROUND POINT
X6 0 - 1 CONNECTOR, Battery Solenoid Harness to Main Harness
Y1 1755381YP 1 SOLENOID, L-BRACKET, 2-SPADE
-(Starter Solenoid)
Y2 1760986YP 1 OGURA CLUTCH

~(PTO Clutch)

Copyright © Briggs & Stratton. All Rights reserved

33

28-Jul-2022



Frame & Front Axle Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

Torqu
50-70 ft/Ibs.
(67.7 - 94.9 Nm)

(12.2-17.6 Nm)

Copyright © Briggs & Stratton. All Rights reserved 34 28-Jul-2022



Frame & Front Axle Group

REF NO PART NO QTY DESCRIPTION
0050 1730186SM 2 BUSHING, Axle Pivot
0080 1727902SM 1 PLATE, Axle Support
0090 2860646SM 1 NUT, Hex Flange, 5/8-11
0100 703409 26 NUT - HEX
0180 - ----- 1 FRAME
0190 1759842BMYP 1 SUPPORT, Front Footrest, RH
0210 1758690YP 1 SUPPORT, Rear Frame
0220 703949 9 HWST, 5/16C X5/8 BP
0230 703354 23 SCREW-HEX WZ LOCK FLN
0240 1759841BMYP 1 SUPPORT, Front Footrest, LH
0280 1960035SM 1 WASHER-0.625(0.64IDX1.750DX.11THK) BLK
0290 2860744SM 1 CAPSCREW, Hex Head, 5/8-11 x 3 1/4
0300 1738051YP 1 LINK, Drag (with Bearing), 5/16
0320 1736404AYP 1 PEDAL ASMY-BRAKE HUNT
0330 1735595YP 1 LATCH, Brake Lock
0335 7014296YP 1 WASHER, Shim
0340 703851 1 BOLT-SHLDR 5/16-18 1.
0350 1727935SM 1 SPACER-PIVOT 0.330ID 1.760D .37TH P MTL
0360 1736714AYP 1 FORWARD PEDAL ASSEMBLY
0370 1727246SM 1 PEDAL, Reverse
0380 703446 2 BOLT-RD HD SH SQ NK 5
0390 1728024SM 1 SPACER, Foot Pedal
0410 885591YP 1 BRKT, PEDAL PIVOT - B
0420 1727911ASM 2 PLATE, Bearing
0430 1727282ASM 1 SUPPORT, Battery 12 GA
0470 1737957YP 1 LIFT SHAFT ASSEMBLY
0490 1761009YP 1 BRACKET, Sector Support
0500 1751110YP 1 GEAR, Steering
0510 1761011CJYP 1 PLATE, Sector Gear
0530 703185 2 BOLT
0540 1727903ASM 2 SUPPORT, Transmission
0710 703570 4 CAPSCREW, Hex Head, 5/16-18 x 1 1/4
0720 1919326SM 4 WASHER, 5/16
0730 704067 6 NUT,CENTERLOCK Z .3
-(Torque to 12-17 ft/Ibs)
0740 - 1 Refer to: Front Axle Group
1060 1761010YP 1 SUPPORT, Steering

Copyright © Briggs & Stratton. All Rights reserved

35

28-Jul-2022



Front Axle Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

Copyright © Briggs & Stratton. All Rights reserved 36 28-Jul-2022



Front Axle Group

REF NO PART NO QTY DESCRIPTION

0010 1734135SM 2 CAP, Hub

0020 1611710SM 2 E-RING, 3/4

0030 2860183SM 4 WASHER, Flat, 3/4

0040 1756386YP 1 AXLE, Front

0040-10 1704314SM 2 FITTING-LUBE .250 DRIVE .25SH BL CHK
-( Included with Ref. No. 0040 )

0060 1721918ASM 1 HOOK, Mower, Hitch

0070 1960652SM 2 SCREW, Hex Flange, Whiz Lock, 7/16-14 x 1-1/2

0110 1960032SM 2 SCREW, Hex Head, 3/8-16 x 1 1/4

0120 1731912SM 2 BUSHING, 3/8 ID x 5/8 OD x 1/2

0130 1751964YP 1 TIE ROD

0135 1960703SM 2 WASHER, 5/8

0140 1727872ASM 1 SPINDLE ASSEMBLY, R.H.

0150 703893 2 NUT-HEX LOCK ESNA HEA

0160 1751922YP 1 SPINDLE ASSEMBLY, L.H.

Copyright © Briggs & Stratton. All Rights reserved

37

28-Jul-2022



Hood, Grille & Dash Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

0020

Copyright © Briggs & Stratton. All Rights reserved 38 28-Jul-2022



Hood, Grille & Dash Group

REF NO PART NO QTY DESCRIPTION

0010 1754921CYP 1 HOOD, w/Scoop

0020 7102326YP 1 AIR DUCT, Plenum

0030 1761173CYP 1 PANEL, Side, RH

0040 1761174CYP 1 PANEL, Side, LH

0050 1761029CYP 1 GRILLE

0060 1761070YP 1 ROD, Hood Hinge

0070 1761429AYP 1 GRILLE, Front

0080 1960295SM 12 CAPSCREW, Hex Flange, Whiz Lock, 1/4-20 x 5/8

0090 703161 12 NUT-HEX FLANGE 1/4-20

0100 1761508YP 1 LOWER DASH ASSEMBLY

0110 1761401YP 1 KNOB, Parking Brake

0120 1761402YP 1 KNOB, Cruise

0130 1761509YP 1 DECORATIVE TRIM

0135 1761253YP 1 DASH, Upper

0140 1960541SM 2 CAPSCREW, Hex Head Taptite, 5/16-18 x 3/4

0145 1761773YP 2 EDGING, Rubber

0150 703298 2 WASHER, 5/16

0160 1761399YP 1 COVER, Steering Shaft

0165 1761463YP 1 DASH BEZEL

0170 1761035YP 1 HEADLIGHT ASSEMBLY
-(Incl. Ref. Nos. 0170-20)

0170-20 1760239YP 2 LED HEADLIGHT AND SOCKET ASSEMBLY
-(Included with Ref. No. 0170)

0180 770135 1 SCREW - TRUSS HD

0190 1761481YP 1 ROD, Dash Support

0195 2860664SM 2 SCREW-HEX SEMS WSHR 1/4-20 X.88 DOG PT

0200 703463 1 NUT-HEX FLANGE 1/4-2

0210 704130 4 HWST, 1/4C X1/2 BZ

0215 1960556SM 2 SCREW, Pan Head Torx, Taptite, 1/4-20 x 3/4

0220 703985 4 SCREW - HEX WASHER HD

0230 1761068YP 2 CLIP, Hood Hinge

0240 1761212CJYP 1 BRACKET, Hood Hinge

0245 703332 2 WASHER.286-0.62-.07 F

0250 703466 2 SCREW-HEX WSHR HD TAP

Copyright © Briggs & Stratton. All Rights reserved

39

28-Jul-2022



Mfg. No: 2691454-02

Note: Unless noted otherwise, use the standard torque specifications

Lift Group - Roller Bar

(=}
-—
o
o

m
A =
¢\ //
S
VAV \
AN \
\\\\ \/,N \
/ AN
/s \\\ A /
N/ A N
/ \\ /V/ ~
\\\ / Q N ~
f/ / AN
\ / \\ AN ~
\\\ S AN 3
N
"t r/ N !
\ f \
ARRNER N
A\ \ ¢
\. // /// 9 ¢ \\\ |
! v NN N /, \
AN ’y \ e
NN NN \\ // o
=)

[~}
=
S |\ &

Ref. Frame

[
& T8
e S

28-Jul-2022

40

Copyright © Briggs & Stratton. All Rights reserved



Lift Group - Roller Bar

REF NO PART NO QTY DESCRIPTION
0010 1728070SM 1 ROD, Lift Handle, 18-7/8"
0020 1722302SM 1 GRIP-BLACK VINYL FOR .30 X 1.00 HANDLE
0040 1729652SM 1 SPRING, Torsion
0140 1732049SM 2 PIN, Clevis
0180 703300 4 PIN,
-(Quantity of 4 used on 44" 48" & 50" mower decks)
0190 1729583SM 1 QUADRANT, Lift
0200 1730263SM 1 DECAL, Transport Lift
0210 1960252SM 1 BOLT-RD HD SH SQ NK 1/4-20X0. 625 G5 BLK
0220 1930641SM 1 NUT, Hex Flange Whiz Lock, 1/4 - 20
0260 84003606 1 SCREW
0270 1933468SM 1 WASHER, 5/16 x 1-1/4 OD
0280 1728990ASM 1 CLEVIS, Lift
0290 1727935SM 1 SPACER-PIVOT 0.330ID 1.760D .37TH P MTL
0300 1727954SM 1 ROD, Lift .375 dia
0320 1733125SM 2 CABLE, Lift, 9.56 LG
-(Used on 38" & 48" mower decks)
0320 1733126SM 2 CABLE, Lift w/Pin
-(Used on 44" & 50" mower decks)
0330 703878 2 WSHR,.406X.875X.083FLT, TYPE A,ZINC/CLEAR
0340 1919326SM 2 WASHER, 5/16
0350 771009 1 PUSHNUT, 5/8
0360 703115 NUT, HEX
0370 703298 1 WASHER, 5/16

Copyright © Briggs & Stratton. All Rights reserved

41

28-Jul-2022



Seat Deck & Fuel Tank Group

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 2691454-02

Ref. Seat
Group

Ref. Frame 132
Group )

Copyright © Briggs & Stratton. All Rights reserved 42 28-Jul-2022



Seat Deck & Fuel Tank Group

REF NO PART NO QTY DESCRIPTION
0010 1727264CSM 1 DECK, Seat w/Footrests (Orange)
0010 1727264DSM 1 SEAT DECK
0020 703185 2 BOLT
0030 703409 2 NUT - HEX
0040 1728007SM 1 PAD, Footrest, R.H.
0050 1728006SM 1 PAD, Footrest, L.H.
0060 1751226YP 1 TANK, Fuel
0060-30 1736609YP 1 FITTING & HOSE ASSEMBLY, Fuel Tank
0060-40 1654930SM 1 BUSHING, Fuel Tank
0060-60  ----- 1 DROP TUBE

-(Not Serviceable)
0070 1761224YP 1 CAP, Fuel
0080 1739535YP 1 POD, L.H.
0160 703115 2 NUT, HEX
0175 1759177CJYP 1 BRACKET, Support, Seat Pivot
0205 1757755BMYP 1 SUPPORT, Seat Pivot
0210 703949 6 HWST, 5/16C X5/8 BP
0220 703851 2 BOLT-SHLDR 5/16-18 1.
0240 1739537YP 1 POD, R.H.
0250 1960536SM 6 SCREW, HEX WSHR HD PLAST .250 X .500 BLK
0270 1731310SM 1 SUPPORT, Seat Deck
0300 704065 2 BOLT-RD HD SH SQ NK 5
0400 1722302SM 1 GRIP-BLACK VINYL FOR .30 X 1.00 HANDLE
0420 771962 1 HOSE, Vapor

-(Cut to Length)
0440 703586 2 CAPSCREW - HEX HD

Copyright © Briggs & Stratton. All Rights reserved

43

28-Jul-2022



Seat Group

Mfg. No: 2691454-02

Note: Unless noted otherwise, use the standard torque specifications

28-Jul-2022

44

Copyright © Briggs & Stratton. All Rights reserved



Seat Group

REF NO PART NO QTY DESCRIPTION

0100 1731300SM 4 SPACER, 5/16 ID x 1-1/4 OD x 5/16"

0110 1755767BMYP 1 SUPPORT, Seat

0120 1727268BMYP 1 LATCH, Seat

0130 1930595SM 4 CAPSCREW, Hex Head Flange Lock, 5/16-18 x 1-1/4
-(Torque to 5.8-6.6 ft/lbs)

0140 703298 4 WASHER, 5/16

0150 1704724SM 2 COVER, Spring, 1-1/2"

0160 703115 4 NUT, HEX

0170 1709256SM 2 WASHER, Spring, 5/16 x 1 1/4

0180 1704728SM 2 SPRING, Compression, 2"

0190 703225 2 BOLT, CARRIAGE 5/16

0220 703851 2 BOLT-SHLDR 5/16-18 1.

0310 1754213YP 1 SEAT, 15" Back

0320 7023354YP 1 USE- 23354 SWITCH, SEAT NC

0340 703586 1 CAPSCREW - HEX HD

Copyright © Briggs & Stratton. All Rights reserved 45 28-Jul-2022



Steering Group

Note: Unless noted otherwise, use the standard torque specifications

0050

Torque
25 - 35 ft/lbs.
(33.9-47.4 Nm)

0010

Ref. Frame &
Front Axle Group

Ref. Frame &
Front Axle Group

0020 //
Torquc\ &W®——0015
12 -17 ft/lbs. 4

(16.27 - 23.0 Nm)

Mfg. No: 2691454-02

Copyright © Briggs & Stratton. All Rights reserved 46

28-Jul-2022



Steering Group

REF NO PART NO QTY DESCRIPTION
0010 1761012YP 1 SHAFT, Steering
0015 1761013YP 1 GEAR, Pinion
0020 704067 1 NUT,CENTERLOCK Z .3
0030 1729665SM 1 BUSHING, Steering, 3/4 1D
1040 84001122 1 KIT, Steering Wheel, Simplicity

-( Incl. Ref. Nos. 0040, 0050, 1050 & 1070)
0040 - 1 STEERING WHEEL
0050 1960576SM 1 NUT, Hex Lock, ESNA Light, 5/8-18
1050 1755843YP 1 DECAL, Logo, Steering Wheel
1070 84003162 1 CAP, Steering Wheel, Simplicity
0060 1761010YP 1 SUPPORT, Steering
0150 703949 6 HWST, 5/16C X5/8 BP
0160 1761498CJYP 1 TOWER, Steering

Copyright © Briggs & Stratton. All Rights reserved

47

28-Jul-2022



Transmission Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

0120

See Frame &
Front Axle o

Transmission Drive

Belt Routing o)
. 0040
Torque
0080 19-27 ft/lbs.

(25.7 - 36.6 Nm)

Make sure that
the notch

points upward Apply anti-seize

/ grease to axles

0070

0060 (25.7 - 36.6 Nm)

|
|
|
|
|
19-27 ft/lbs. | 0030
|
0210 :
l
!

See Frame &
Front Axle
Group

Copyright © Briggs & Stratton. All Rights reserved 48 28-Jul-2022



Transmission Group

REF NO PART NO QTY DESCRIPTION

0010 1761324YP 1 TRANSMISSION ASSEMBLY, Tuff Torque, K46BP
0030 1960586SM 4 CAPSCREW, Hex Flange, Whiz Lock, 5/16-18 x 2-1/2
0040 1931277SM 4 NUT, Hex Flange Whiz Lock Small, 5/16-18

0050 1728120SM 1 ROD, Bypass, 1/4 x 11 7/16

0060 1722460SM 2 PIN, Hair

0070 1727258ASM 1 ARM, Control

0080 1732426SM 1 BOLT-SHLDR 5/16-18 0.56LG .49SH .25L

0090 1935048SM 1 NUT, Hex Flange, Two Way Lock, 5/16-18

0100 1728043ASM 1 STRAP, Torque 7 GA

0110 1922127SM 1 SCREW, Hex Head Cap, 5/16-18 x 1 3/4

0120 1664847SM 1 SCREW, Taptite, 5/16-18 x 3/4

0140 1728008SM 1 V-BELT, HA, 89-1/4" Long

0150 1960686SM 1 NUT, Hex Flange Nylock, 5/16-18

0160 1919381SM 1 WASHER, Flat, .34 ID x 1" OD

0180 1727253SM 1 ROD, Brake, 3/8 Dia. x 15-1/8 Long

0190 1918447SM 1 PIN, Cotter, 15/16 x 3/4

0200 1731262SM 1 SPRING, Extension, 11/16 x 3-3/8

0210 1721995SM 1 SPRING, Extension, 5/8 x 6-5/8

Copyright © Briggs & Stratton. All Rights reserved

49

28-Jul-2022



Transmission SERVICE PARTS - Tuff Torq K46BP (1729588)

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

SEAL KIT (In¢ludes Ref.)

#17 #72

00— #19 #81
#20 #91
#26 #99
#59

REPAIR KIT (Includes Ref.)

201 —| #24 #38
#31
#200 - Seal Kit

Copyright © Briggs & Stratton. All Rights reserved 50 28-Jul-2022



Transmission SERVICE PARTS - Tuff Torq K46BP (1729588)
REFNO  PART NO QTY  DESCRIPTION

1 1729588SM TRANSMISSION ASSEMBLY, Tuff Torque, K46BP
2 - *KIT, Upper Case

3 - *LOWER CASE

7 1718052SM VENT VALVE 15

8 1724279SM MAGNET

9 - *MAGNET HOLDER

10 - *PUMP SHAFT/BEARING KIT
11 - SPRING 25

12 1724281SM BYPASS SHAFT A

13 1720418SM LEVER, Bypass

14 1718061SM RING, Snap, 10

15 1724282SM SEALING CAP, 30

16 1708650SM RING, Snap, C 35

17 1724323YP SEAL WASHER, 8

8 - KIT, Drain Bolt

A SCREW, Tapping, 8 * 55

22 1707789SM SCREW, Tapping, 8 * 30

24 - CENTER CASE E W/BALL IDS SERVICE KIT
25 1718070SM PIN, 3*9.8

26 - FILTER 105

27 1720805SM BOLT, 10 * 75

s IDS VALVE 1.0

29 1724287SM IDS SPRING

30 0 - BALL, 3/16

31 e KIT, Cylinder Block (Pump)
32 1724290SM SPRING

33 1739892YP PUMP SHAFT

34 1718076SM E-RING, 15

35 1708673SM BEARING, 6202C3

36 1718077SM MOTOR HOUSING

37 - THRUST BEARING 51106
38 1718079SM KIT, Cylinder Block

39 1718084SM WASHER, 12 * 24 * 1

40 1724943SM MOTOR SHAFT

41 1708672SM RING, Snap, S15

42 1724294SM BRAKE DISC/MOTOR GEAR (11T)
43 - BEARING, 6202 RSR C3
44 1718089SM THRUST METAL

45 - SWASH PLATE CMP

46 1718086SM THRUST BEARING K81105
49 - CONTROL SHAFT

50 - FULCRUM

5. @ - SPRING, Torsion

52 - CONTROL ARM A

53 1724347SM CONTROL LEVER C

54 - JERKY PLATE

55 1708689SM WASHER, 12

56 1724349SM COTTER PIN, 1/8 * 3/4

Footnotes:

Note* See your local authorized dealership for Tuff Torq parts and warranty or contact Tuff Torq at www.tufftorgservices.com (1-866-572-3441 US only / 01-423-585-1977)
Note* See your local authorized dealership for Tuff Torq parts and warranty or contact Tuff Torq at www.tufftorgservices.com (U.S. 1-866-572-3441 / Int'l: 01-423-585-1977)

Copyright © Briggs & Stratton. All Rights reserved 51 28-Jul-2022



Transmission SERVICE PARTS - Tuff Torq K46BP (1729588)

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 2691454-02

SEAL KIT (In¢ludes Ref.)

#17 #72

00— #19 #81
#20 #91
#26 #99
#59

REPAIR KIT (Includes Ref.)

201 —| #24 #38
#31
#200 - Seal Kit

Copyright © Briggs & Stratton. All Rights reserved 52 28-Jul-2022



Transmission SERVICE PARTS - Tuff Torq K46BP (1729588)

REF NO PART NO QTY DESCRIPTION
57 1724296SM SPRING PIN 6 * 36
58 1718100SM ROLL PIN 6 * 40
60 1708692SM NUT 12
61 - *KIT, Differential Gear
62 @ - *FINAL GEAR (54T)
63 0 - *FINAL PINION COLLAR
64 @ - *REDUCTION SHAFT
65 1724948SM WASHER, 12 * 32 * 3.2
66 0 - *REDUCTION GEAR (37T)
67 - *FINAL PINION GEAR (10T)
68 1724303SM AXLE SHAFT, Left
69 1724304SM AXLE SHAFT, Right
70 - *THRUST WASHER
71 1718113SM RING, 17
72 1718111SM SEAL,19*32*8
-( For this part only contact B&S Tech support)
73 1718110SM BUSHING, 19 * 25
4 - *BUSHING, 19.05
75 1724305SM BRAKE SHOE
76 1724306SM BRAKE LEVER
7 - *BRAKE SHAFT
B8 - *BRAKE RETURN SPRING
79 1724309SM BRAKE ACTUATOR
80 1724310SM SPRING PIN, 5 * 32
82 1724311SM SPRING PIN 4 * 16
84 1732918SM PULLEY D
85 1724314SM FAN, White
86 1724315SM WASHER, Wave
87 1724316SM RING, Snap
9 0 - *SPRING PIN 3.0A * 20
9%5 0 - *SPRING PIN 3.0A * 16
29 0 *SEALANT
200 1727541YP SEAL KIT
200 - *REPAIR KIT K46

Footnotes:

Note* See your local authorized dealership for Tuff Torq parts and warranty or contact Tuff Torq at www.tufftorgservices.com (1-866-572-3441 US only / 01-423-585-1977)
Note* See your local authorized dealership for Tuff Torq parts and warranty or contact Tuff Torq at www.tufftorgservices.com (U.S. 1-866-572-3441 / Int'l: 01-423-585-1977)

Copyright © Briggs & Stratton. All Rights reserved

53

28-Jul-2022



Wheels & Tires

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 2691454-02

0030-10

0030-30

0060

0040

0020-50
0050

0020-10

/

0020-60

7

=y
/
&

0060

/

A—
/

0040

Copyright © Briggs & Stratton. All Rights reserved 54 28-Jul-2022



Wheels & Tires

REF NO PART NO QTY DESCRIPTION
0010 2860202SM 1 WASHER, 3/4 x 1-5/8 OD x 1/8 Thick
0020 1761282YP 2 WHEEL AND TIRE ASSEMBLY, Front, 15 x 6-6
0020-10 2812808SM 1 FITTING, Lube, 1/4
0020-20 1713167SM 1 BEARING
0020-30 2172353SM 1 VALVE STEM & CAP
0020-40  ----- 1 Rim
-(Refer to Note: *)
0020-50  ----- TIRE, 15 x 6 2 Ply K505
-(Refer to Note: *)
0020-60 1664090SM 1 TUBE, Tire, Front
0030 1761283YP 2 WHEEL & TIRE ASSEMBLY, 20 x 8.0-8
0030-10  ----- 1 TIRE, 20 x 8-8, K505
-(Refer to Note: *)
0030-20 2172353SM 1 VALVE STEM & CAP
0030-30  ----- 1 RIM
-(Refer to Note: *)
0030-40 2173477SM 1 TUBE
0040 094618MA 4 HUB CAP
0050 2827794SM 4 KLIPRING, .75 Dia Shatft
0060 17X195MA 4 WASHER, Flat 1-3/4
0070 17X160MA 2 WASHER, Flat, 3/4 x 1-1/4 x 16
0080 1730181SM 2 SPACER, 3/4 ID x 1-1/4 OD x 1-5/8
0090 MUO21553MA 2 Key, Square

Footnotes:

Note* Not a serviceable part, service wheel complete

Copyright © Briggs & Stratton. All Rights reserved

55

28-Jul-2022



Hardware ldentification &

Torque Specification Chart

FOR STANDARD METRIC MACHINE HARDWARE (Tolerance = 20%)
Propert (56 ) (8.8) (10.9) (12 9)
(:Iagsy N A N/

Class 5.6 Class 8.8 Class 10.9 Class 12.9

Size Of | in/lbs in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm.
M3 588 | .56 | 1344 | 1.28 | 192  1.80 | 22.92| 2.15
M4 1344 | 1.28 | 30.72 @ 2.90 4344 | 4.10 | 52.56 | 4.95
M5 264 | 250 | 6096 | 575 |5.97 | 810 | 7145 9.7
M6 4464 @ 4.3 7.3 99103 14 | 121 16.5
M7 5.2 711 121 | 165 | 16.9 23 | 19.9 27
M8 1.7 | 105 | 11.1 24 25 34 29 40
M10 15 21 35 48 | 50 67 59 81
M12 26 36 61 831862 | 117 | 103 140
M14 42 58| 101 | 132 | 136 | 185 | 162 | 220
M16 64 88| 147 | 200 | 210 | 285 | 250 | 340
M18 89 | 121 | 202 | 275 | 287 @ 390 | 346 470
M20 126 | 7171 | 290 | 390 | 405 | 550 | 486 660
M22 169 | 230 | 390 | 530 | 559 | 745 | 656 | 890
M24 217 | 295 | 497 | 375 | 708 | 960 | 840 | 1140
M27 320 | 435 | 733 | 995 (1032 | 1400 | 1239 | 1680
M30 435 | 590 | 995 | 1350 | 1401 | 1900 | 1681 | 2280
M33 990 | 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980
M39 988 | 1340 | 2249 3050 | 3163 | 4290 | 3798 | 5150

The guides and ruler furnished below are designed to
help you select the appropriate hardware.

10 20 30 40 50 70 90 100
22\ @ I ! !HBody
\ ) Diameter
7 [e—Body Length——|
Nutr,_I\JIIS Screw, M8-1.25 x 25
I
Thread Thread Distance between Body
Diameter (mm) Diameter (mm)  threads (mm) Length (mm)
Inside Threads Body Threads Body
Diameter (in)  perinch Diameter perinch Length (in)
| ——
Nut, 1/2-16 Screw, 1/2-16 x 2
14 12 3 14 12 3

0
| 174 12 3y
| | |

4
174 12 3y |
|.|.|.|.|.|. N | N

Standard Hardware Sizing

When a washer or nut is identified as 1/2” (M8), this is

the Nominal size, meaning the inside diameter is 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

When bolt or capscrew is identified as 1/2 - 16 x 2” (M8 - 1.25 x 50),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (distance between threads). The final number

is the body length of the bolt or screw, 2 inches (50mm).

Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance + 20%)
Hardware i : @ @
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/lbs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 29 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 170 95.2
7/16-20 35 47.6 95 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 99 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 1496 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 2312
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 244.8 240 | 326.4
3/4-10 160 | 2176 260 @ 353.6 386 | 525.0
3/4-16 180 | 244.8 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 | 816.0
7/8-14 155 | 210.8 440 | 5984 660 | 897.6
1-8 220 | 2992 980 | 788.8 900 |1,244.0
1-12 240 | 3264 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

Common Hardware Types

Hex Head Capscrew
P ‘, Washer
@ Lockwasher
Carriage Bolt
(o Yoo ffy Hex Nut

Wrench & Fastener Slze Gmde

1147 Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7I16 Bolt or Nut
Wrench—7/16" Wrench—1/2” Wrench—9/16"  Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

1I2 Bolt or Nut
Wrench—3/4"

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm

M6 Bolt or Nut
Wrench—10mm

M8 Bolt or Nut
Wrench—13mm



O Simplicity

Copyright © Briggs & Stratton. All Rights reserved 28-Jul-2022



	38" (96cm) Mower Deck - Clutch Group
	38" (96cm) Mower Deck - Height Adjustment & Roller Group
	38" (96cm) Mower Deck - Housing, Arbors & Blades Group
	Controls Group (2989022)
	Decals Group
	Electrical Group
	Electrical Schematic -
	Electrical Schematic - Charging Circuit
	Electrical Schematic - Cranking Circuit
	Electrical Schematic - Headlight Circuit
	Electrical Schematic - Height of Cut
	Electrical Schematic - Hour Meter
	Electrical Schematic - Ignition Shutdown
	Electrical Schematic - PTO Clutch Circuit
	Frame & Front Axle Group
	Front Axle Group
	Hood, Grille & Dash Group
	Lift Group - Roller Bar
	Seat Deck & Fuel Tank Group
	Seat Group
	Steering Group
	Transmission Group
	Transmission SERVICE PARTS - Tuff Torq K46BP (1729588)
	Wheels & Tires

